

Everwell International Group Ltd.

Rm 304, 3/F., King Centre, 23 Dundas Street, Mong Kok, Kowloon, Hong Kong

TEL: 852 23120606

Fax 852 23120700

IYU SAILCLOTH TEST REPORT

Test Report Date: Mar. 06, 2014

Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m ²)	Tearing Strength (lbs)		Testing Speed (mm/min)	Tensile Strength (lbs)			Elongation (inch)				1% (lbs)		
					Warp 經	Fill 緯		Warp 經	Fill 緯	45°	10lbs	25lbs	50lbs	100lbs			
1	160HPE	Black	0.218	57	166	3.02	4.32	200	299.91	383.28	228.99	Warp 經 1	0.031	0.102	0.278	0.984	34.87
Lot no: 14-03-052-127						3.08	4.27				Fill 緯 2	0.021	0.085	0.250	0.749	39.23	
						3.04	4.40				45° 3	0.091	1.830	2.734	4.216	14.38	

